
Save This Manual for Future Reference  

Model # YDB403

Length 40"

Height 20"

Weight 68.3 lbs

support

Have questions about your YARDMAX equipment?

Call us at 844-YARDMAX, email us at 

support@yardmax.com, or contact us via your 

favorite social media site.

Tame the Great Outdoors ®

40" Plow Blade
For use on Yardmax Power Wheelbarrow YD4103 



ASSEMBLY

2 |   Assembly

1.

Figure 1a

Install the two supporting feet to the blade as shown in 

Fig. 1a, adjust the height and secure them with M12X30 

bolts and nuts. Mount the steering bracket to the blade 

with M8X30 bolts, washers and nuts. (See Figure 1a)

Figure 1c

Figure 1d
Figure 1b

Connect the angle control lever and extension by 

M8X40 bolt, washer and nut. Attach the extension to 

the blade with M8X50 bolt and nut. Lock the second 

pin of the angle control lever into the limit slot of the 

bracket. (See Figure 1d)

Fix the blade assembly to the flange bracket with 

M20X100 bolt, washer and nut. Do not overtighten, 

allowing the blade to rotate freely in both directions. 

(See Figure 1c)

5.

  M8 X 20 X 2

5
  M12 X 30 X 2

  M8 X 40 X 1

7
  M8 X 50 X 1

  M8 X 30 X 4

4
  M12 X 30 X 2

  M20 X 100 X 1 6Mount the bracket for the angle control lever to the frame 

with M8X20 bolts, washers and nuts. (See Figure 1b)

Mount the flange bracket with M12X30 bolts, washers 

and nuts. (See Figure 1b)

2.

3.

4.

M8x20 (x2)

M12x30 (x2)

10 mm

13 mm

18 mm

19 mm

12 mm

7 mm

30 mm

8 mm

M8x50M8x40

10 mm

13 mm

18 mm

19 mm

12 mm

7 mm

30 mm

8 mm

10 mm

13 mm

18 mm

19 mm

12 mm

7 mm

30 mm

8 mm

10 mm

13 mm

18 mm

19 mm

12 mm

7 mm

30 mm

8 mm

X 2

10 mm

13 mm

18 mm

19 mm

12 mm

7 mm

30 mm

8 mm

10 mm

13 mm

18 mm

19 mm

12 mm

7 mm

30 mm

8 mm

X 2

X 2

X 2

X 2

To assemble the plow blade follow the below instructions.

PLOW BLADE



PARTS DIAGRAM

3

40" Plow Blade   »   Operator’s Manual      

Parts Diagram & Parts List    |

PARTS LIST

No. Description Qty

13 Connecting Bracket 3 1

14 Handle Sleeve 2 1

15 Handle Grip 2 1

16 Lock Nut M8 11

17 Washer8 14

18 Bolt M8x30 4

19 Bolt M12x30 4

20 Nut  M12 2

21 Blade Weldment 1

22 Blade Plate 1

23 Shave Plate 1

24 Bolt M8x40 6

No. Description Qty

25 Base 2

26 Bolt M8x35 1

27 Connecting Bracket 4 1

28 Bolt M8x50 1

29 Connecting Pipe 1

30 Lock Nut M20 1

31 Limiter 1

32 Bolt M24x110 1

33 Bolt M8x20 2

34 Bolt M8x40 1

35 Connecting Bracket 5 1

36 Handle Grip 1 1

No. Description Qty

1 Handle Sleeve 1 1

2 Nut M12 2

3 Connecting Bracket 1 1

4 Washer12 2

5 Washer24 1

6 Nut M8 4

7 Lock Nut M24 1

8 Pin 4x40 1

9 Spring 1

10 Connecting Bracket 2 1

11 Bolt M20x95 1

12 Washer20 2



844-YARDMAX (844-927-3629)     |      info@yardmax.com

yardmax.com

Tame the Great Outdoors ®


